
   

Pawan Labhasetwar 
Professor of Practice 
Department of Civil Engineering 
Indian Institute of Technology Madras, Chennai-600036, Tamil Nadu, India 

Mobile : +91 94236 87381 – Email : pawankl@gmail.com pawankl@hotmail.com 
 

Profile 
 
Doctorate in Environmental Engineering (graduation in Civil Engineering) with wide-ranging 
experience in research and consultancy in environmental impact assessment. Strong problem-
solving skills, out-of-the-box thinking, working in difficult areas with needy, and a perfect team 
member with excellent relations with government, industries and non-government officials. 
Adaptability to various subject areas, multidisciplinary in nature as demonstrated in shift from 
[...]
31. Member of Steering Committee for the implementation of Corporate Social Responsibility 
(CSR) Policy associated with Irrigation Sector, Government of Maharashtra 

32. Member, Guideline Development Group (GDG) for the Addendum/Revision in 
WHO Guidelines for Drinking-water Quality, 2022  

33. Member, Technical Unit (TU) in the office of Principal Scientific Advisor to Government 
of India to evaluate water/wastewater treatment technologies for application in rural areas, 
2018  

34. Jury Member/ Technical Expert of Water Innovation Challenges for Startups and Students 
teams, organized by Atal Innovation Mission - Innovation Center Denmark (AIM-ICDK), 
2021 

35. Member, Technical Committee of CPHEEO, Ministry of Housing and Urban Affairs, 
Government of India to revise Water Supply and Treatment, 2021 

36. Technical member, Dahanu Taluka Environment Protection (Authority) constituted by 
Ministry of Environment, Forests and Climate Change, Government of India, 2022 

37. Jury Member/ Technical Expert of Water Innovation Challenges for Startups and Students 
teams, organized by Atal Innovation Mission - Innovation Center Denmark (AIM-ICDK) 
2.0, 2022  

38. Member, Screening Committee constituted by Ministry of Housing and Urban Affairs, 
Government of India for screening of proposals/applications under a “Startup Gateway” 
– a perpetual online platform-based startup partnership programme in 2022 and 2023 



   

39. Member, Editorial Committee Member of CPHEEO, Ministry of Housing and Urban 
Affairs, Government of India to revise Water Supply and Treatment, 2023  

 

Technology/Process/Product development 

 

Title 
Year of 

Development 
Contribution in the development 

Electrolytic defluoridation – school 
based 

2011-2013 

Reactor was designed by modifying 
electrodes, current density and 
voltage to treat 200-250 litter water 
per batch 
 

Natural wastewater treatment system 
for a township (100 m3/day)  

2013-2014 Assisted in plant implementation  

Natural wastewater treatment system 
for a garden (100 m3/day) 

2013-2015 Assisted in plant implementation  

Grey water treatment using vertical 
wall  

2016  
 

Optimized hydraulic loading for 
vertical wall and lab/full-scale plant 
installed  

Iron removal plants 
2011-13 

Designed and prepared BoQ of 250 
m3/day capacity plant   

i) Electrolytic defluoridation – 

continuous mode 

2016-2020 I worked on providing technical 
inputs to operate on continuous 
mode by controlling and optimizing 
flow to EDF unit. Prototype was 
developed.  

 

 
Field implementation / Technology diffusion 
 
I assisted in modification of technology and coordinated implementation and diffusion of the 
technologies: 

 
i) Electrolytic defluoridation 
ii) Hand pump attachable iron removal 
iii) NEERI-ZAR 
iv) Chemo-defluoridation 
v) Greywater treatment and reuse 

vi) Sewage treatment   

 
 



   

i) Electrolytic  Defluoridation  
 
 Removal of fluoride by active 

species of hydroxide of aluminium 
produced by passing DC power 
through aluminium electrode  

 Simple to fabricate, easy to operate 
with  minimum maintenance 

 Suitable for treatment of raw water 
with fluoride concentration up to 10 
mg/L 

 Treatment cost up to Rs 30 per 1000 
L 

 Technology transferred to 12 MSMEs 
 Nearly 150 EDF plants are installed by State Water Supply Departments 

providing safe water to 100000 persons 
 

ii) Hand Pump Attachable Iron Removal  

• Oxidation of dissolved iron 
using atmospheric oxygen, 
precipitation, sedimentation 
and filtration using sand filter. 
All the operations in a single 
unit 

• Continuous operation system 
with 1 m3/hour hydraulic 
loading 

• Operation range : 1-30 mg/L 

• Can provide 40 lpcd iron free 
water to 250 persons 

• Single Unit System and can be installed on existing hand pumps 

• Minimum maintenance with negligible operational cost  

• Pre-fabricated FRP units can be installed quickly  

• 100 plants installed in Chhattisgarh State 

• Unit cost : RCC – Rs. 60,000 and FRP  - Rs.  1,00,000 

• State Rural Water Supply Departments used know-how for construction 
through SMEs particularly in the State of Chhatisgarh 

 
iii) NEERI-ZAR  

 

• Water purification system suitable for potable water supply particularly under 
emergency situation with a wide range of flood water quality 

• Disaster management tool for drinking water supply under flood affected 
situations 

• A typical unit, with two 100 L vessels, can serve about 20-30 persons, when 
operated for 10 hours a day, on the basis of 6-10 litres per capita/day for 
drinking and cooking purposes 

 

 



   

• Removes turbidity and suspended matter 
as well as the micro-organisms. No 
change in the dissolved mineral 
concentrations in raw and filtered water 

• Can be used to treat the pond/lake water 
for the villages or small colony situated at 
the isolated places 

• Can work as Domestic Iron Removal 
Unit 

• Cost of the unit Rs. 6000 : Operating cost 
Rs. 3 per 100 L 

• Technology is available for free of charge 
to everybody who wants to use for 
societal venture  

 
iv) Chemo-defluoridation  

 Reduces the fluoride concentration in 
water to <1 mg/L 

 Suitable for treating the water up to 
fluoride concentration of 10 mg/L  

 No leaching of fluoride from sludge 
back into the water at normal pH 
range (6.5-8.5) 

 Most suitable for small fluoride 
affected villages where community 
water treatment plant is not 
economically feasible  

 Unit cost Rs. 3000-4000 and operating 
cost Rs. 0.05 paisa per litre 

 
 

v) Greywater treatment and reuse – filtration technique 
 

Following treatment units are provided in filtration based greywater treatment 
system designed for Rajbhavan, Mumbai and CPWD construed housing colony, 
Raipur: 
 

 Pre-Treatment : Coarse Filter using foam – removal of froth generated from 
bathroom, Odor, some of settleable solids, coarse material 

 Step Aeration – Production of dissolved oxygen 

 Screen   - Floating matter, suspended matter 

 Equalization tank/Settling tank -  Settle able solids 

 Filtration - Down Flow – Up Flow filter   - Turbidity, suspended solids, 
color, bacteria and some amount of BOD 

 Storage & Disinfection – For pumping to Syntex tank for toilet flushing 
and irrigation uses and bleaching powder for removal of bacteria, odour 
etc. 

 
vi) Greywater treatment and reuse – Vertical wall 

 
 

 

 



   

 
The vertical wall is based on the principles of hydroponics where the plants are rooted 
in porous material instead of soil. Thus, a system designed to have long retention times 
tend to reduce variability and improve performance. Moreover, using hydroponics 
increases the growth rate of plants by 30-50% compared to soil plants under similar 
conditions. The components of a vertical wall comprised of frame pots made up of 
PVC material with UV stabilizer. The porous media fillers clay aggregate, cocopeat, 
and activated carbon that are light in weight have been found to be suitable for such 
systems. The plant species (Alternanthera green, Syngonium, Asparagus Sprengeri, 
Roheo etc.) selected based on color-combination, texture, are suitable for wastewater 
treatment, lower water requirement etc. The pots arranged vertically in a series, allow 
the inflow of grey water with automated drip irrigation system. The system is 
completely gravity based, thus outflow i.e. treated grey water, is collected at the bottom 
by a drain pipe. The treated effluent can be reused for non-potable purposes 
(gardening, toilet flushing etc.). 
 
A perforated pipe (along with drippers) was used for feeding the pots, allowing grey 
water to flow through vertical displacement by gravity. The loading rate was adjusted 
from 10 L to 100 L per day, resulting in the optimum hydraulic loading rate (67 
L/m2/day) for the treatment system. 
 
Design details of the Vertical wall area: (Assuming frame capacity as 5.5L/day)  
 

Criteria 100 L capacity 1000 L capacity 

No. of  frames required 100/5.5= 18 nos. 1000/5.5= 181 nos. 

Frames/panels  arrangement 3 panels (Mild Steel);  
2 rows;  
3 columns 

4 panels (Mild Steel); 
3 rows; 
18 Columns 

Actual No. of  frames                                        
(1 Frame (size 450X150cm) 
consist of  3 pots)) 

2x3x3=18 nos. 18x3x4=216 nos. 

Total capacity of  the wall 
system 

18*5.5=99 L/day  
 (approx.100 L/day) 

216*5.5=1188 L/day                
(>1000 L/day) 

 
 

vii) Sewage Treatment Technologies 
 

Sites Site Location Details of Treatment system implemented 

Site-1 Ordnance Factory 
Estate, Ambajhari, 
Nagpur 

Screen Chamber and Oil & Grease Trap, Primary 
Clarifier, Upflow Attached Growth Anaerobic Filter, 
Horizontal subsurface constructed wetlands,  Dual 
Media Filter, Activated Carbon Column, UV 
Disinfection, Sludge Drying Reed Beds (SDRB), French 
Reed Bed (FRB), Short Rotation Plantation (SRP) 
Total volume: 100 m3/day - Intended for reuse in 
gardening  



   

Sites Site Location Details of Treatment system implemented 

Site-2 NIT Garden , 
Dayanand park, 
Jaripatka, Nagpur 

Anaerobic System and combinations of Horizontal and 
Vertical flow Constructed Wetlands  
Total volume: 100 m3/day - Intended for reuse in 
gardening  

Site-3 COEP Hostel 
Campus, Pune 

Decentralized treatment system coupling gravity based 
anaerobic system and aerobic system in the form of a 
vertical flow constructed wetland 
Total volume: 180 m3/day - Intended for reuse in 
gardening and flushing 

Site-4 SBR and MBR 
Treatment Plant, 
Amanora Park 
Town, Pune 

Aerobic Biological Treatment with compact Sequential 
Batch Reactor (SBR) & Membrane Bioreactor (MBR) 
technologies. 
Total volume: 40 m3/day - Intended for reuse in 
gardening and flushing 

Site-5 Indradhanushya 
(Citizen 
Environment Cell, 
PMC), Near Mhatre 
Bridge, Pune 

Eco Filtration Bank. This system is being implemented 
by Shrishti Eco-Research Institute (SERI), also a 
NaWaTech Partner. The idea is to treat water from 
nearby Ambil Odha and use the water for gardening. 
Capacity: 50 m3 per day; Intended for reuse in 
gardening 

Site-6 Maharashtra Jeevan 
Pradhikaran Office, 
Pune 

Demonstration unit comprising of 2 wall-mounted 
vertical garden units holding different plants. Research 
whether grey water from office spaces can be treated 
effectively by such systems 
Capacity: 250-300 litres/ day  
Total area 2 m2; Intended for reuse in gardening 

These sewage treatment plants were designed by a colleague as part of NaWaTech project.  
 

No. of Ph.D. students guided 
 



   

Sl No. Name of the Student Title of the Ph.D. thesis Status 

1. Mr. Vidyadhar Gedam Sustainable construction and demolition waste 
management in India 

Awarded, 
2016 

2. Mr. Sandeep Narnawre Study on Cost Effective Treatment Technologies 
for Greywater Reuse in Urban and Peri-urban 
Areas 

Awarded, 
2018 

3. Mr. Shashikant Hastak Critical Assessment of Service Delivery with the 
Change in Mode of Water Supply from 
intermittent to continuous in Nagpur City and 
Preparation of Water Safety Plan 

Awarded, 
2019 

4. Ms. Nidhi Gupta  
 

Leaching of heavy metals from fly-ash based 
composites in ground water and soil: a 
comparison 

Awarded, 
2019 

5. Ms. Pinky Taneja  Study on nitrate contamination : Health Effects  Awarded, 
2019 

6. Ms. Neha Mumtaz A study on integrated fluorosis mitigation using 
electrolytic defluridation system 

Awarded, 
2020 

7. Ms. Akanksha Singh  Occurrence and fate of pharmaceutical and 
personal care products in the aquatic 
environment and risk assessment  

Awarded, 
2020 

8. Mr Anshul Yadav Membrane distillation process for high saline 
water and wastewater treatment, 2023 

Awarded, 
2023 

9. Mr Bipin Vyas Design, development and performance 
evaluation of various techniques to improve the 
evaporation rate of brines in salt ponds 

Awarded, 
2023 

 
In addition, I guided about 60 M.Tech./M.E./M.Sc. students for completion of master 
thesis. 

 
Coordination/participation in projects related to National Programmes of 
Government of India 

 
 

Sl. 
No. 

Title  of the Project 
National 

Programme 
Coordinating/F
unding  Agency 

Contribution being 
made/made 

1.  Assessment of Water 
Quality and sediment 
Analysis to understand 
the special properties of 
Ganga River 

Namami Gange National Mission 
for Clean Ganga 

I was Project Coordinator 
and lead a team of 40 
scientists and project staff to 
plan, sample, and analyse 
water and sediment quality 
 

2.  Natural Water systems 
and treatment 
Technologies 
(NaWaTech) to cope 
with water shortage in 
urbanised areas in India 

Water 
Technology 

Initiative 

Department of 
Science and 
Technology 

Being Coordinator of the 
project, I lead 
implementation of water 
and wastewater 
interventions with support 
from Indian and European 
Agencies (7 each) 
 



   

Sl. 
No. 

Title  of the Project 
National 

Programme 
Coordinating/F
unding  Agency 

Contribution being 
made/made 

3.  Design, development 
and implementation of  
Electrolytic 
Defluoridation and 
Chemo-defluoridation 
technologies  

Swastha Bharat 
Abhiyan 

Ministry of 
Drinking Water 
and Sanitation 
(MDWS)/ 
Ministry of 
Health, Govt. of 
India 

Replication of these 
technologies through 
licensing it to SMEs  

4.  Implementation of iron 
removal plants 

Swastha Bharat 
Abhiyan 

Public Health 
Engineering 
Department, 
Chhattisgarh 

Implementation of iron 
removal plants through 
engineers of PHED, 
Chhattisgarh 
 

5.  Introduce and 
Implementation of 
Water Safety Plans 
(WSP) in Four 
Healthcare Facilities 

Swastha Bharat 
Abhiyan 

World Health 
Organisation 

Monitoring drinking water 
quality in Medical College, 
Private Hospital and Public 
Health Centres and 
recommending/ 
implementing improvement 
plan for provision of safe 
water in healthcare facilities 
 

6.  Evaluation of water 
treatment technologies 
developed by various 
Agencies for drinking 
water quality 

National Rural 
Drinking Water 

Programme 

Rural Drinking 
Water and 
Sanitation 
Department of 
various States 

I am leading group of the 
scientists in evaluating 
various water treatment 
technologies and State 
Agencies are replicating 
these treatment units in 
water quality affected 
habitations 

7.  Key Resource Centre  National Rural 
Drinking Water 

Programme 

Ministry of 
Drinking Water 
and Sanitation 
(MDWS), 
Government of 
India 

I coordinated the project 
and periodically interacting 
with the concerned officials 
of MDWS and PHEDs. I 
am also involved in 
formulating the course 
manual and impart training 
to engineers and chemists of 
rural water supply agencies 
 

8.  Mentoring of 12th Five-
Year Plan “Clean Water 
: Sustainable Options” 

Five-Year Plan NEERI-CSIR I was one of the mentors in 
formulating the plan 
document on “Clean Water 
: Sustainable Options” in 
which about 20 CSIR 
institutions are involved  
 

9.  Performance standards 
for point-of-use water 
treatment system 
 

Swachchha 
Bharat/Swasth 

Bharat 

Bureau of Indian 
Standards  

I chair the committee of BIS 
and involved in formulating 
the standards. This will also 
create facilities for 



   

Sl. 
No. 

Title  of the Project 
National 

Programme 
Coordinating/F
unding  Agency 

Contribution being 
made/made 

evaluating these systems all 
over the country and 
certification of the products. 
 

10.  Fluorosis Mitigation 
Programme 

Swastha Bharat Indian Council of 
Medical Research   

Member of the Expert 
Group on Defluoridation 
Techniques and I have 
reviewed and provided 
details on defluoridation 
technologies 
 

11.  Integration of Water 
Safety Plan and 
Household Water 
Treatment and Safe 
Storage in Open 
Defecation Free village 
in India (2015) 

Swachchha 
Bharat/Swasth 
Bharat/Smart 

Village 

World Health 
Organisation 

Closing the nexus among 
open defecation, hygiene 
promotion, water safety and 
health in rural households 